Annex for LTE Band 25 Test Report No.: CTL2405163031-WF
FCCID: 2BCUE-P8GLOBAL

5.2 Test Graph
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Band25_3MHz_QPSK_HCH_1913.5MHz_RB_15 0 _NTNV
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Band25_3MHz_16QAM_MCH_1882.5MHz_RB_15 0 _NTNV
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5.2.3 B25_5MHz

Test Report No.: CTL2405163031-WF

Band25 5MHz_QPSK_LCH_1852.5MHz_RB_25_0_NTNV

100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 1852.500MHz
Power
Avg:20.85dBm
Peak: 27.11dBm
0.1% 4 Crest: 6.26dB
10.0 %: 2.38dB
1.0 %: 4.41dB
0.1 %: 5.26dB
0.01 %: 5.71dB
0.01 % A
0.001 %
0.0001 %
i
0.0dB 20.0dB
Band25_ 5MHz_QPSK_MCH_1882.5MHz_RB_25 0 _NTNV
100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 1882.500MHz
Power
Avg:20.52dBm
Peak: 26.76dBm
0.1% 4 Crest: 6.24dB
10.0 %: 2.40dB
1.0 %: 4.43dB
0.1 %: 5.29dB
0.01 %: 5.74dB
0.01 % A
0.001 % A
0.0001 %
0.0dB 20.0dB

Page 71/ 145




Annex for LTE Band 25 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band25_5MHz_QPSK_HCH_1912.5MHz_RB_25 0 NTNV
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Band25 5MHz_16QAM_MCH_1882.5MHz_RB_25 0 _NTNV
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5.2.4 B25_10MHz

Test Report No.: CTL2405163031-WF

Band25 10MHz_QPSK_LCH_1855MHz_RB_50_0 NTNV
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Band25_10MHz_QPSK_HCH_1910MHz RB 50 0 NTNV
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Band25_10MHz_16QAM_MCH_1882.5MHz_RB_50 0 NTNV
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5.2.5B25 15MHz

Test Report No.: CTL2405163031-WF
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Band25_15MHz_16QAM_MCH_1882.5MHz_RB_75 0 NTNV
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5.2.6 B25_20MHz

Test Report No.: CTL2405163031-WF

Band25 20MHz_QPSK_LCH_1860MHz_RB_100_0_NTNV
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Band25_20MHz_QPSK_HCH_1905MHz_RB_100 0 _NTNV
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Band25_20MHz_16QAM_MCH_1882.5MHz_RB_100 0 _NTNV
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6. Spurious Emission
6.1 Test Result

6.1.1 B25_1.4MHz

Test Report No.: CTL2405163031-WF

Band: 25 / Bandwidth: 1.4MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHZz) Size Offset Result | Limit Verdict
1850.7 1 0 Refer To Test Graph Pass
' 6 0 Refer To Test Graph Pass
QPSK 1882.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
1914.3 5 Refer To Test Graph Pass
6 0 Refer To Test Graph Pass
1850.7 1 0 Refer To Test Graph Pass
' 6 0 Refer To Test Graph Pass
1882.5 1 0 Refer To Test Graph Pass
1668 1 0 Refer To Test Graph Pass
1914.3 5 Refer To Test Graph Pass
6 0 Refer To Test Graph Pass
6.1.2 B25_3MHz
Band: 25 / Bandwidth: 3MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHz) Size Offset Result | Limit Merdiet
18515 1 0 Refer To Test Graph Pass
' 15 0 Refer To Test Graph Pass
QPSK 1882.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
19135 14 Refer To Test Graph Pass
15 0 Refer To Test Graph Pass
18515 1 0 Refer To Test Graph Pass
' 15 0 Refer To Test Graph Pass
1882.5 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
19135 14 Refer To Test Graph Pass
15 0 Refer To Test Graph Pass
6.1.3 B25 5MHz
Band: 25 / Bandwidth: 5MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Moduiggon (MH2) Size Offset Result [ Limit Verdict
1852 5 1 0 Refer To Test Graph Pass
' 25 0 Refer To Test Graph Pass
QPSK 1882.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
19125 24 Refer To Test Graph Pass
25 0 Refer To Test Graph Pass
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Test Report No.: CTL2405163031-WF

1852 5 1 0 Refer To Test Graph Pass
' 25 0 Refer To Test Graph Pass
1882.5 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
19125 24 Refer To Test Graph Pass
25 0 Refer To Test Graph Pass
6.1.4 B25 _10MHz
Band: 25 / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHz) Size Offset Result | Limit Verdict
1855 1 0 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
QPSK 1882.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
1910 49 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
1855 1 0 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
1882.5 1 0 Refer To Test Graph Pass
158 1 0 Refer To Test Graph Pass
1910 49 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
6.1.5B25 15MHz
Band: 25 / Bandwidth: 15MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MH2) Size Offset Result [ Limit Verdict
18575 1 0 Refer To Test Graph Pass
) 75 0 Refer To Test Graph Pass
QPSK 1882.5 ! 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
1907.5 74 Refer To Test Graph Pass
75 0 Refer To Test Graph Pass
1857 5 AL 0 Refer To Test Graph Pass
' 75 0 Refer To Test Graph Pass
1882.5 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
1907.5 74 Refer To Test Graph Pass
75 0 Refer To Test Graph Pass
6.1.6 B25 20MHz
Band: 25 / Bandwidth: 20MHz / NTNV
¢ Frequency RB Allocation Spurious Emission .
Mod(ifition (MHz) Size Offset Result | Limit Verdict
1860 1 0 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
QPSK 1882.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
1905 99 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
16QAM 1860 1 0 Refer To Test Graph Pass
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100 0 Refer To Test Graph Pass

1882.5 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass

1905 99 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
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FCCID: 2BCUE-P8GLOBAL

6.2 Test Graph

6.2.1 B25_1.4MHz

Band25_1.4MHz_QPSK LCH_1850.7MHz_RB_1 0 _NTNV
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MHz)  (MHz)  (MHz)  Meod TNeT MHz)  @Bm)  (@Bm)  Result
1848.5 1849 1 / 1 1848.5561 -53.47 -13 Pass
1849 1850 0.003 / 2 1849.994 -29.74 -13 Pass
1850 1851.5 0.003 / ! / / /
Band25_1.4MHz_QPSK_LCH_1850.7MHz_RB_1 0_NTNV
LY Ant: Ant1
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FCCID: 2BCUE-P8GLOBAL

Band25 1.4MHz_QPSK_LCH 1850.7MHz_ RB 1 0 NTNV
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Band25 1.4MHz_QPSK_LCH 1850.7MHz_RB 6 _0 NTNV
e Ant Ant1
Start: 1848.5 MHz
Stop: 1851.5 MHz
10 RBW: 13 kHz
VBW: 39 kHz
Detector: RMS
0 TraceType: Average
AverageCount: 3
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SweepTime: 21.93 ms
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-80 T T T T T T T T
1848.5 1851.5
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method B0 MHz)  (@Bm)  (@Bm)  nesut
1848.5 1849 1 / 1 1848.563  -40.60 -13 Pass
1849 1850 0.013 / 2 1850.000 -28.34 -13 Pass
1850 1851.5 0.013 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band25_1.4MHz_QPSK_MCH_1882.5MHz_RB_1 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band25_1.4MHz_QPSK_HCH_1914.3MHz RB_1 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band25_1.4MHz_QPSK_HCH_1914.3MHz
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Stop RBW Marker Freq Level
MHz)  (MHz) Methed  TNoT MHz)  (@Bm)
1915 0.003 / / / /
1916 0.003 / 1 1915.003  33.27
1916.5 1 / 2 1916.008 5778
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FCCID: 2BCUE-P8GLOBAL

Band25 1.4MHz_16QAM LCH_1850.7MHz RB 1 0 NTNV
£y Ant Antd
Start: 1848.5 MHz
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Start Stop RBW Marker Freq Level Limit
MHz)  MHz)  (MHz)  Methed  TNeT MHz)  @Bm)  @Bm)  RosUt
1848.5 1849 1 / 1 1848518 -54.71 -13 Pass
1849 1850 0.003 / 2 1849.994  -31.42 -13 Pass
1850 18515 0.003 / ! / ! / /
Band25 1.4MHz_16QAM LCH_1850.7MHz RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band25 1.4MHz_16QAM LCH_1850.7MHz RB 1 0 NTNV
J Ant: Ant1
Start: 10 GHz
Stop: 19.15 GHz
RBW: 1 MHz
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Start Stop RBW Marker Freq Level Limit
MHz)  MHz)  (MHz)  Mehed  TNeT MHz)  @Bm)  @Bm)  Rosut
1848.5 1849 1 / 1 1848.962 41.42 -13 Pass
1849 1850 0.013 / 2 1849.997  -30.56 -13 Pass
1850 1851.5 0.013 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band25_1.4MHz_16QAM_MCH_1882.5MHz _RB_1 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band25_1.4MHz_16QAM_HCH_1914.3MHz RB_1 0 _NTNV
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Band25 1.4MHz_16QAM_HCH_1914.3MHz_RB_1_5 NTNV
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1913.5 1915 0.003 / ! / / / /
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1916 1916.5 1 / 2 1916.008 -57.81 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

6.2.2 B25_3MHz

Band25 3MHz_QPSK_LCH_1851.5MHz_RB_1_0_NTNV
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1847 1849 1 CHP 1 1847972 -28.11 -13 Pass
1849 1850 0.003 / 2 1849998 -27.45 -13 Pass
1850 1853 0.003 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL

Band25 3MHz_QPSK_LCH 1851.5MHz RB 1 0 NTNV
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Start: 10 GHz
Stop: 19.15 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
-20 SweepPoint: 18301
SweepTime: 23.18 ms
Sweep: Single
_30 -
¥a1k§§4o 500 MH:;
. X z
— 40 1 -58.05 dBm
E
[an)]
o
= =50 1
4 1
% 4
— 60 4
_70 -
_80 -
_90 -
— Trace
— Limit
-100 T T T T T T T T T
10000.0 19150.0
Frequency (MHz)
Band25 3MHz_QPSK_LCH 1851.5MHz RB 15 0 NTNV
e Ant: Antd
Start: 1847 MHz
Stop: 1853 MHz
10 BW: 33 kHz
VBW: 100 kHz
Detector: RMS
0 TraceType: Average
AverageCount: 3
SweepPoint: 1001
SweepTime: 6.8 ms
-10 Sweep: Single
’é‘ -20
om
o
~ -30 1
(]
>
9 40 -
_50 -
_60 4
=70 4 —— Final Data
—— Trace
— Limit
-80 T T T T T T T T T
1847.0 1853.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method  T0”  MHz)  (@Bm)  (@Bm)  hesut
1847 1849 1 CHP 1 1848.482  -23.52 -13 Pass
1849 1850 0.033 / 2 1850.000 -24.47 -13 Pass
1850 1853 0.033 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band25_3MHz_QPSK_MCH_1882.5MHz_RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band25_3MHz_QPSK_HCH_1913.5MHz_RB_1 0_NTNV

Ant: Ant1
Start: 30 MHz
Stop: 10 GHz
RBW: 1 MHz
30 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
20 SweepPoint: 19941
SweepTime: 17.28 ms
Sweep: Single
10
Maker:
1. 110.500 MHz
— 01 -39.77 dBm
£
S
= -10 1
(]
>
]
— 20
_30 -
1
-40 A
-50
— Trace
— Limit
-60 T T T T T T T T T
30.0 10000.0
Frequency (MHz)
Band25 3MHz_QPSK_HCH_1913.5MHz RB_1 0 NTNV
J Ant: Ant1
Start: 10 GHz
Stop: 19.15 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount
-20 SweepPoint: 18301
SweepTime: 23.18 ms
Sweep: Single
_30 -
¥a1k§§44 500 MH:;
. . z
— 40 1 -58.31 dBm
E
[an)]
o
— =50 1
[
1
% 4
~ 0 W
_70 -
_80 -
_90 -
— Trace
— Limit
-100 T T T T T T T T T
10000.0 19150.0

Frequency (MHz)

Page 99/ 145




Annex for LTE Band 25 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band25 3MHz_QPSK_HCH_1913.5MHz_RB_1 14 NTNV
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MHz)  (MHz)  (MHz)  MeTod TN MHz)  (@Bm)  (@Bm)  Resut
1912 1915 0.003 / ! / / / /
1916 1916 0.003 / 1 1915.002 -31.76 -13 Pass
1916 1918 1 CHP 2 1916.001  -34.09 -13 Pass
Band25 3MHz_QPSK_HCH_1913.5MHz RB 15 0 NTNV
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1912 1915 0.033 ! / / ! / i

1915 1916 0.033 ! 1 1915012 27.07 13 Pass

1916 1918 1 CHP 2 1916.002 -23.88 13 Pass
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FCCID: 2BCUE-P8GLOBAL

Band25 3MHz_16QAM LCH 1851.5MHz RB 1 0 NTNV
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1847 1849 1 CHP 1 1847.990 -30.86 -13 Pass
1849 1850 0.003 / 2 1849.998 -28.35 -13 Pass
1850 1853 0.003 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band25 3MHz_16QAM_LCH_1851.5MHz RB_1 0 NTNV
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1849 1850 0.03 / 2 1849.988 -26.82 -13 Pass
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band25 3MHz_16QAM_HCH_1913.5MHz_RB_1_14 NTNV

Level (dBm)

e Ant Ant1
Start: 1912 MHz
Stop: 1918 MHz
10 RBW: 3 kHz
VBW: 9.1 kHz
Detector: RMS
0 TraceType: Average
AverageCount: 3!
SweepPoint: 4001
SweepTime: 822.13 ms
-10 Sweep: Single
’é‘ -20
m
o
~ -30 1
(]
>
Y a0 4{
_50 -
_60 9
=70 4 —— Final Data
—— Trace
! ! | | — Limit
-80 T T T T T T T T
1912.0 1918.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
1912 1915 0.003 / ! / / / /
1916 1916 0.003 / 1 1915.018  -33.56 -13 Pass
1916 1918 1 CHP 2 1916.001 -34.98 -13 Pass
Band25 3MHz_16QAM HCH 1913.5MHz RB 15 0 NTNV
Ant: Ant1

Start: 1912 MHz
Stop: 1918 MHz
RBW: 33 kHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 1001
SweepTime: 6.8 ms
-| Sweep: Single

-80
1912.0
Start
(MHz)
1912
1915
1916

Stop
(MHz)
1915
1916
1918

Frequency (MHz)
RBW Marker Freq
(MHz) Method T MHz)
0.033 / / /
0.033 / 1 1915.000
1 CHP 2 1916.002

Level
(dBm)
/

-34.12
-28.58

Limit
(dBm)
/

-13
-13

—— Final Data
—— Trace
—— Limit
1918.0
Result
/
Pass
Pass

Page 105/ 145




Annex for LTE Band 25 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.3 B25 5MHz
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1850 1855 0.003 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL

Band25 5MHz_QPSK_LCH 1852.5MHz RB 1 0 NTNV
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1845 1849 1 CHP 1 1848.490 -26.43 -13 Pass
1849 1850 0.051 / 2 1849.940 -29.37 -13 Pass
1850 1855 0.051 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band25 5MHz_QPSK_HCH_1912.5MHz_RB_1 24 NTNV
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1910 1915 0.003 / ! / / / /
1916 1916 0.003 / 1 1915.000 -34.46 -13 Pass
1916 1920 1 CHP 2 1916.001 -34.84 -13 Pass
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1910 1915 0.051 / ! / / / /
1916 1916 0.051 / 1 1915.000 -28.20 -13 Pass
1916 1920 1 CHP 2 1916.010 -25.82 -13 Pass
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FCCID: 2BCUE-P8GLOBAL
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1845 1849 1 CHP 1 1848.500  -33.07 -13 Pass
1849 1850 0.003 / 2 1850.000 -31.87 -13 Pass
1850 1855 0.003 / ! / ! / /
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Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
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1845 1849 1 CHP 1 1848.490 -25.12 -13 Pass
1849 1850 0.051 / 2 1850.000 -26.98 -13 Pass
1850 1855 0.051 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band25 5MHz_16QAM_HCH_1912.5MHz_RB_1 24 NTNV
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FCCID: 2BCUE-P8GLOBAL

6.2.4 B25_10MHz
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Test Report No.: CTL2405163031-WF
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1840 1849 1 CHP 1 1842.960 -29.28 -13 Pass
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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Annex for LTE Band 25

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band25 10MHz_QPSK_HCH_1910MHz_RB_1_49 NTNV

Level (dBm)

e Ant Ant1
Start: 1905 MHz
Stop: 1925 MHz
10 RBW: 3 kHz
VBW: 9.1 kHz
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AverageCount: 3
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1905 1915 0.003 / ! / / / /
1916 1916 0.003 / 1 1915.001  -51.02 -13 Pass
1916 1925 1 CHP 2 1916.001  -37.60 -13 Pass
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